TEST REPORT
CONSTRUCTION MATERIAL TESTING

B.l.T. SINDRI

(DEPARTMENT OF SCIENCE & TECHNOLOGY)
GOVT. OF JHARKHAND
P.O. SINDRI INSTITUTE, DIST. DHANBAD, PIN-828123, FAX : 0326-2251445

Ref: B.I.T./Civil/Test Result/Structure Lab/2022-23 / lé 21 Dated of Issue : C’ 6720

To,
Sri Sanjay Kumar,
Chirachas, Bokaro, Steel City
S/o Late Brij Kishore Kumar

Sub : Test result of soil sample for the construction of G + 4 Residential Apartment
Building at Chirachas, Bokaro under Chas Municipal Corporation.

Letter No. : Nil Dated — 03.06.2022

Detail of land is as follows :
Plot no. — 729

Khata no. — 307

Mouza — Chas

P. S. — Chas

Dist. — Bokaro

Area — 16 Decimal

Boundary of land

South — 22’ wide road

North — Satyadeo Prasad Singh

East — Anita Kiran

West — Nilkanth Apartment Block C

Dear Sir,
Please find below the test result of supplied Soil sample as per above letter.

TEST RESULTS

Test results of soil sample

O. M. C. (%) M. D. D. (gm/cc) L. L. (%) P. L. (%)
11.80 1.855 3500 | 2100 |
q . 6" 22
S. K. Kumar

Prof in charge (Testing)
Structure Engg. Lab.
Civil Engg, Dept. B, LT, Sindri
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